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REPORT NR. 1503786-003
rlg’SI‘SERXS S RL REPORT DATE 11/12/2015
ACCEPTANCE DATE 09/12/2015
VIA CASALL 48 START TEST DATE 09/12/2015
33048 SAN GIOVANNI AL END TEST DATE 11/12/2015
NATISONE (UD) SAMPLING BY CUSTOMER
ITAT.TA
TEST REPORT
SAMPLE DESCRIPTION: 02353 001 140 101 GANESHA BIANCO P.TA CF40234/28 3 100380
TEST M.U RESULTS EXPANDED UNCERTAINTY '
6011002 Assessment of the ignitability of upholstery fabric - California test
Method: TB 117:2013 - Assessment of the ignitability of upholstery fabric - California test
Initial - Specimen 1 - Char length inch 0,3
Initial - Specimen 2 - Char length inch 0,4
Initial - Specimen 3 - Char length inch 0,6
Initial - Specimen 1 - SE Yes/No NO
Initial - Specimen 2 - SE Yes/No NO
Initial - Specimen 3 - SE Yes/No NO
Initial - Specimen 1 - SB45 Yes/No NO
Initial - Specimen 2 - SB45 Yes/No NO
Initial - Specimen 3 - SB45 Yes/No NO
Initial - Specimen 1 - TOF Yes/No NO
Initial - Specimen 2 - TOF Yes/No NO
Initial - Specimen 3 - TOF Yes/No NO
Final class PASS
Codes used:

SE: Self-extinguished;

SB45: Smolder beyond 45 min;

TOF: Transitions to open flaming;

MNR: Measurement not recorded as smoldering exceeded 45 min or specimen transitioned to open flames. The data are referred to TB
117:2013 - Section NR.1

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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TEST M.U. RESULTS EXPANDED UNCERTAINTY !

Unrepeatable tests to exhaustion test material.

The sample name and, when relevant, its description, are given by the orderer, and LANARTEX does not assume responsibility on this matter. This
test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must
always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

The use of ILAC-ACCREDIA brands is limited by the terms of the agreement ACCREDIA-LANARTEX.

——————————————————————————————————————————————————————————————————— END OF REPORT

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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